AR

ANy,
N

O = ;.:E CN As 'T?EﬂéﬂTING

e
2014002171A OIS g  CNASL00S
Dralyy |

‘o

.

.

Page 1 of 13 Pages
No.: RZUN2016-0559 —f

o 96 &

TEST REPORT

UN38.3
NAME OF SAMPLE: 36V Lithium ion Battery
FE R R - ' 36V EfE b
CLIENT: Melton International L.L.C
TR ERIEEE R ERAA

CLASSIFICATION OF TEST: Commission Test
a3 B FFEMA
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B I R F

=

FESEREPORTF

No.:RZUN2016-0559

Page 2 of 13 Pages

Name of samples: 36V Lithium ion Battery
B 27536V Emih

Type/Model:

A =342 BLO5 36V 11AH JD-XWD18650-
22F\SDI

36V 11Ah 396Wh

Appearance: Black
i MEA: BE

Trade mark:

FIfR: -

Commissioned by: Melton International L.L.C
ZHRfAr XBERE (F5) FRAH

Manufacturer: Melton International L.L.C
ArEpin FEEFEE (FR) ERAT

Commissioner address: New City Science Ind Liaobu Town
Dong Guan City P. R. China

ZICRAHE R E R T R R HA R L ¥E

Manufacturer address: New City Science Ind
Liaobu Town Dong Guan City P. R. China

Rl BRERE N RPEHRAHK
ITXH

Classification of test: Commission Test
ISR THEIHR

Quantity of sample: 8 battery packs,25 cells
HREE 8 A-MEihE 25 T ET

Tested according to:
WAFR#E: ST/SG/IAC.10/11/Rev:5/Amend.2/Section 38.3

Sample identification:
B ARRF S b1#~b8#, c1#~c25#

Receiving date:
EEEE: 2016-02-21

Means of receiving: Submitted
by commissioner

EET: ZITEER

Completing date:
SERH A 2016-03-30

Test item: 8 items
MEIE: 8 M

Test conclusion:

The 36V Lithium ion Batteries submitted by Melton International L.L:C are tested according to Section
38.3 of the Fifth Revised Edition Amendment 2 of the Recommendations on the Transport of Dangerous
Goods, Manual of Test and Criteria (ST/SG/AC.10/11/Rev.5 Amend.2/Section 38.3). The test items are full
items. The test results comply with the relevant requirements of the standard.

HEBEEE (R AMAFRKA 36V Edit, KE (XTRERSRYEHNEND) RBMrET

MEREITHRIEIE 2 % 38.3 TWiTIR M, A% A

WL R AT R R E K

Approved by:

HhAE:
&

Reviewed by:
CEEE

Tested by:

/LR

Huargtinor Jl mgg o
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Description and illustration of the sample:

B AR VLR iR
The sample’s status is good
AR R 5
Test item Sample No. State Remark
MAIE HEaREs RE £
b1#~bas ’adtpfirst cycle, in f‘uIIy charg,;Ed state ‘ <
TA~T5 %f”l‘&l‘%}ﬁ B A SR ERE
b5#~b8 at fifty cycle, in fully charged state
FA TN RERBHERASSERERE
at first cycle at 50% of the design rated
capacity
i CH~CH | A A AR B R B =
EEH 50%
bi#~ba# at first cycle, in fglly charged state
SO ZExsENEEYTERERE
7 : . -
b5#~b8it at fifty Cy(il?’ in fully charged state /
FATAEETBENEANESRERE
cBH~c154 at first cycle, in fully dischargeg state Z
FE AR EFRERE A EIERE
T.8 after fifty cycles ending in fully
c16#~c25# | discharged state -
FH TN ERENEARTERBRE

B R2 PP B 15 B

Description of the sampling procedure:

Description of the deviation from the standard, if any:
MRS R ST 15 9A:

Remarks:
&iE:

Throughout this report a comma is used as the decimal separator.

FREFLLESRE NS,

LTC-R—4279-UN38. 3-A0
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Photos of Samples and Labels/#: 5 B8 B & ARiR
Battery/E8 it ( BLO5 36V 11AH JD-XWD18650-22F\SDI 36V 396Wh )

LTC—R-4279-UN38. 3=A0
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Photos of Samples and Labels/#E 5 88 B & k73K

Cell/H:ts (ICR18650-22F\SDI 3,7V 2200mAh )

LTC-R—-4279-UN38. 3-A0
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ST/SG/AC.10/11/Rev.5/Amend.2/Section 38.3

Clause Requirements Result Verdict
] FRHEE R MR R HE
38.34 Procedure/fl|i# 5 & —
Test 1: Altitude simulation/#llif 1: & EEH
Test cells and batteries shall be stored at a pressure of 11,6kPa or less for at least
six hour at ambient temperature (20£5°C)/ s A SR E 4 20£5C, K5
JIARAKRF 11,6kpa FIFFEFIEARL T 6 4/ it
Requirement/frEZE K. The samples
1 Cells and batteries Mass loss limit: <0,1% /B 5 E Bz | D1#~D8#:
<0,1% No leakage, no
38.3.41 | 2 Open circuit voltage not less than 90%, The requirement | venting, no P
relating to voltage is not applicable to test cells and | disassembly, no
batteries at full discharged states. : {':Upéuje and ”iﬂf']ref
IR I B RS ME TR R 00% 1B ﬁﬁ’%%#ﬂ;bs %jj;
R AGE = o 6 B BT B mf: ~
KAEHTR ﬁﬁlm%?’]EE F -EEL. . EMbE. FE
3 No leakage, no venting, no disassembly, no rupture and LG i kg
no fire Bk (FEIh) NLIRR, THES Mk, Tzl '
ELEKBEHRE The data see
table1/#7#E .3 1
Test 2: Thermal test/illl &, 2: #ub
Test cells and batteries are to be stored for/E £ & & {Hin F -
1 one temperature cycle: 72+2°C(6h) —40+2°C(6h) /—KiB L {EFF A 7212°C(6h)
—-4022°C(6h)
2 The maximum time interval between test temperature extremes is 30 minutes/iE
EE sz KIE A 824 30min
3 This procedure is to be repeated 10 times/E & 10 ¥ {EH
4 after which all test cells and batteries are to be stered for 24 hours at ambient
temperature (20+£5°C)/{BH SR fE, saihdE 2085 CHIE /T T #HE 24 /et
28542 Requirements/frEZE R The samples e
1 Cells and batteries Mass loss limit: <0,1% /F: 5 R Bk | D1#~D8#:
<0,1% No leakage, no
2 Open circuit voltage not less than 90%, The requirement | venting, no
relating to voltage is not applicable to test cells and | disassembly, no
batteries at full discharged states. ruptureand no fire/
PRS0 5 TR B N TSI Ay 00 g | 903 DI DI
RAERTFREEMGEBMERAET. f;: i \%ﬁ%
3 No leakage, no venting, no disassembly, no rupture and = S
no fire - : : LLETE KRE
o (B MERE. THS. L&, THEUETLTE | The data see
KRR RE table /404 1.3 1
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ST/SG/AC.10/11/Rev.5/Amend.2/Section 38.3

Clause

B

Result
MRER

Requirements

FRAEESR

Verdict
HE

38.3.4.3

Test 3: Vibration/{ll £ 3: #&z)

1 Cells and batteries are firmly secured to the platform of the vibration machine /&
SHEBERMZRERSEG (BWEHE) L

2 The vibration :a sinusoidal waveform with a logarithmic sweep between 7 Hz and
200 Hz and back to 7 Hz traversed in 15 minutes/#Rzh BLESZ G, L 7Hz B8N
F 200Hz, REAERADEZ] 7THz A— B, —PMEHELE 16 S8 s e

3 the logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of 1
gn is maintained until 18 Hz is reached, The amplitude is then maintained at 0,8
mm (1,6 mm total excursion) and the frequency increased until a peak acceleration
of 8 gn occurs (approximately 50Hz), A peak acceleration of 8 gn is then
maintained until the frequency is increased to 200 Hz/X} #1501 9: M 7 #F 24 FF R (%
F 1gn MEAIMEEBIMEN 18 #%, ARHREFEFE0S ZH (LR 16
=K) FHEIMEE B R AIMEEES 8gn HELAH 50 #2%) , BEAIEEF
FH1E 8gn ELBSEM NS 200 H2% .

4This cycle repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell. One of the directions of vibration must
be perpendicular to the terminal face. /LAHREN Y I H—AN )il 40 2 =5 B RE S b
%, M ESAEIEHEEEMGFE EER 12 &k, 84075 3 AdEf, 3£ 9
o

Requirements/friEE 5k Z?: A samples

1 Cells and batteries Mass loss limit: <0,1% /£ 5 & &7 % :

<0.1% No leakage, no
' hs - : venting, no

2 Open circuit voltage not less than 90%, The requirement disassembly, S

relating to voltage is not applicable to test cells and
batteries at full discharged states.

P iR I 5 7T % R AME T 50 A JFER B R AT 90 %, 1tk
RAEHA T MBI EBAES.

3 No leakage, no venting, no disassembly, no rupture and
no fire

Fam (i) FERE. THS. T8E. THEUETE
KIARBIRE

rupture and no fire/
8854 b1d~b8#ATE:
e TR T HE
R &N W
LARTE KILF

The data see
table1/£4E .3 1
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ST/ISG/AC.10/11/Rev.5/Amend.2/Section 38.3

Clause Requirements Result Verdict
= PREEZER WAL R AR

Test 4: Shock/flliR 4:

1Test cells and batteries shall be secured to the testing machine/L\ 2 & 13t 22H

FEAEEAN B A A B A SR B R T

2 shock: a half-sine shock of peak acceleration of 150 gn and pulse duration of 6

milliseconds, large cells and large batteries shall be subjected to a half-sine or

peak acceleration of 50 gn and pulse duration of 11 milliseconds/%f &4~ & 458k &

b LAE(E 7y 150gn RIS IEZATIMERES, MeiiFs 6 =, KRR AR EHm

HINE T NIEE 50gn FIEkARREERT ] 11 ZR K EX .

3 Each cell or battery shall be subjected to three shocks in the positive direction

followed by three shocks in the negative direction of three mutually perpendicular

mounting positions of the cell or battery for a total of 18 shocks/fF>HikE A iHE

MEANEHEENEMZEFMNEFNSZ=knd, EEERTHLZ=R
38344 | meh, MILT 18 KME. P

Requirementsl$%¥%§ﬁi: N ‘ - A samples

1 Cells and batteries Mass loss limit: <0,1% /% SR EHRK | p1g~bo# -

<0,1%

2 Open circuit voltage not less than 90%, The requirement \r:l;nﬁn eakade/ :g

relating to voltage is not applicable to test cells and | .. g

batteri £ full disch SN disassembly, no

atteries at full discharged states. ripRER A e Tre)

A0S 5 T B8 R MM T RIS BT FFER 5 EM9 90 %, EE | 424 pis~bonyke

RAER T 58258 B 0 B A . B BE®. TH

3 No leakage, no venting, no disassembly, no rupture and 5. Bk, TR

nofis UL B KIS

Fdh (i) NERR. <. TRE. THEURLEE |

K& The data see

table1/#0#5 .3 1

Test 5: External Short Circuit/JUi 5 #M B8 8%

1The cell or battery to be tested shall be temperature stabilized so that its external

case temperature reaches 5522 CHRIFAKIIZEEFAETE 55¢2°C, LAFHT L

BV AL A R IR A B 5522°C

2 the cell or battery shall be subjected to a short circuit condition with a total

external resistance of less than 0,1 ohm at 55+2°C, This short circuit condition is

continued for at least one hour after the cell or battery external case temperature

has returned to 55£2°C/HE M MIEAIA/NT 0,1Q B S BFEESHTHE, MR

SARIREK R 2 55+2°C 2 R RIFAEIRA 1 /BT BLE.

3 the cell or battery must be observed for a further six hour for the test to be
38.3.45 | concluded, =

134 BN B B L T — T EE 6 N/ A RE T ik

Requirements/tz i Z 3K : The samples
During the test and within six hours after test ,the cells or b1#~b8# :
batteries

no disassembly, no
rupture and no fire/

55 b1#~bS#IRE
mn: LR, TR
LLERTE KIS
The data see
table1/#3E .3 1

FEMASIETURZE 6 /B R, BEsEmES

1. External temperature not exceed 170°C
SMRBEAED 170C

2. No disassembly, no rupture and no fire.

TfiE. THREMTEKRKAZEE.
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ST/SG/AC.10/11/Rev.5/Amend.2/Section 38.3

Clause

B

Requirements Result

PRAEER WHALER

Verdict
HlsE

38.3.4.6

Test 6: Impact / Crush / lliR 6: #H/FFE

P

Impact (applicable to cylindrical cells not less than 18mm in diameter) /
#Bf (EHETEHAENM T 18 =ZXKHESHHEN)

1 This test sample cell or component cell is to be placed on a flat smooth surface/
BRAREGANBRCRREYBSHIEE— 1 FEARNTEELE

2 A 15,8 mm diameter bar is o be placed across the center of the sample, A 9,1kg
mass is to be dropped from a height of 61+2,5cm onto the sample —EH& A
16,8mm B AR B P AR E R, ¥—EEHN 9,1kg K44I 61£2 6cm K m &
&R .

3 The test sample is to be impacted with its longitudinal axis parallel to the flat

surface and perpendicular to the longitudinal axis of the 15,8 mm * 0,1mm
diameter curved surface lying across the centre of the test sample. Each sample is

to be subjected to only a single impact/ BEZEHHRMF, A5 THENEET
THEEBEREHOHER 15,8401 ZXTHEREANNHEET. § - PRERS
Z—kES

Requirements/FR#EE K+ The samples

1 Cells external temperature not exceed 170°C.FE B Al | C1#~C5#:

MBS EERENAEST 170C no disassembly and

2 No disassembly and no fire within six hours of this test no fire/ % S A

RIERUR 6 /DIZA, BEARA MBS TRAERE | 1#cOIR: K
The data see

table2/ZH#E .35 2

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less
than 18mm in diameter)

I HE CERTHER, 85, Bi/ANRhiERN T 18 XEIER St

1 A cell or component cell is to be crushed between two flat surfaces. The crushing
is to be gradual with-a speed of approximately 1,5 cm/s at the first point of contact.
The crushing is to be continued until the first of the three options below is reached.

| BT IIREE P ELESE, BEAEZREINA, £85I Ems b
HIERE RN 1,6 ER/FD. FEFEHT, BB F=fERz—:

(a) The applied force reaches 13 kN + 0,78 kN. / #EfIfYS /1iAF] 13 T 440,78 T4
(b) The voltage of the cell drops by at least 100 mV, /&5t (&5 & FFEZE /> 100 248
(c) The cell is deformed by 50% or more of its original thickness. /& i 48 71k JH 44
BRI 50%LA L.

2. A prismatic or pouch cell shall be crushed by applying the force to the widest

side. A button/coin cell shall be crushed by applying the force on its flat surfaces.
For cylindrical cells, the crush force shall be applied perpendicular to the

longitudinal axis. ARFER BB M AR T —EfE. A0/ THEBEENE A
FHERRE. AEEEASABEENTEEE.

Requirements/FrifEZ K -

1 Cells external temperature not exceed 170°C. &5 B B itk
MEEmRERENARED 170C

2 No disassembly and no fire within six hours of this test
REERE 6 Mz, BEARSYETNIEENT
FERIARERE

N/A

b

.

hy
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ST/SG/AC.10/11/Rev.5/Amend.2/Section 38.3

Clause

B

Requirements

FRAER R

Result
TRER

Verdict
HE

38.3.4.7

Test 7: Overcharge/JUif 7: i 78

1 The charge current shall be twice the manufacturer's recommended maximum
continuous charge current/Ll 2 ZHliE #HFMFAFEREHERGHEL AR

2 The minimum voltage of the test shall be as follows/Z< &5/ F JE A:

a) When the manufacturer's recommended charge voltage
is not more than 18V, the minimum voltage of the test shall
be the lesser of two times the maximum charge voltage of
the battery or 22Vv/ MR FHEFHM BB E T 18V,
AR RN TSR E R R S Ar e B K 70 B R B A5 Bk
ER 22V ZHWBNE

b) When the manufacturer's recommended charge voltage
is more than 18V, the minimum voltage of the test shall be
1,2 times the maximum charge voltage/ TR FHEZHIFT
B EHT 18V, ZAME/NFARELBENRET FirERA
FREHEEK 1,2 1%,

3 Tests are to be conducted at ambient temperature
20+5°C, The duration of the test shall be 24 hours/20£5C
HIFRIRET, RAIRFLE 24 /IARY.

The voltage of the
test is 50,4V, and
the current is 8A

DAL R N s S
50,4V, Hii7y 8A

Requirements/fz#EEK:
No disassembly and no fire within seven days of this test

AR ERTARRE 7 KA, NABENEE KIS
RE.

The samples
b1#~b8# : no
disassembly, no
rupture and no fire/
g5 A b1#~b8#HIFF
i JGEE. TEK
MR

For voltage data
before test, see
table 3. / RN BT &
W3

38.3.4.8

Test 8: Forced discharge/{lli# 8: 34 H

Each cell shall be forced discharged at ambient temperature by connecting it in
series with a 12 V D.C. power supply at an initial current equal to the maximum

discharge current specified by the manufacturer,

20+5°CHIFFRRE T, KB EEERE 12V WERBE D TEmE, HER

BERHE SN BOYGL BRG] HENR B ER-

The specified discharge current is to be obtained by connecting a resistive load of
the appropriate size and rating in series with the test cell. Each cell shall be forced
discharged for a time interval (in hours) equal to its rated capacity divided by the

initial test current (in ampere)

fEE R BB FEREN KB T LN SER PRGN ATRRE, S48

HIGRRICRR (A CRRD) ARE S ERLUARER (Z5) .

Requirements/friEER:
No disassembly and no fire within seven days of this test

REFRKERRFTARRSE 7 RA, NLEEMTEKAR
RE.

cB#~C25#%#

For voltage data
before test, see table
4. | RIEFETHEIENLR 4
No disassembly and
no fire / AR . T
EFhINE
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AT ]

e R
Important

Tl

1. KE el piiEE. HEEILR.
The test report is invalid without the official stamp of CVC and Paging
seal of CVC.

2. REKAAREPHEE, AEHTHEHERE.
Nobody is allowed to photocopy or partly photocopy this test report
without written permission of CVC.

3. AMELMEN. FRANEEANZEL LK.
The test report is invalid without the signatures of Ratifier, Reviewer
and Testing engineer.

4. FREIRBTCHL
The test report is invalid if altered,

5. Mk G HEG AW, NMITREHREZ Big T A RA AR L B A2
Hi .
Objections to the test report must be submitted to CVC within 15
days,

6. Atk FH NS IERAE 01T
The test report is valid for the tested samples only.

7. HAEETURARADATFEAE", PEAEL, FRAAED
“NIAZE R TE e
As for the Verdict, “-" means “no need for judgement”, “P” means
‘pass” ; “F’" means “fail” and “N/A” means “not applicable”.

RS

o hbk: PE THTREEHRERERE K35
Address: No.3,Tiantaiyi Road,Kaitai Avenue,Science City,Guangzhou P. R.
China.

FL 1f(Tel): 020 32293888
& E(FAX): 020 32293889
M 4w AL (Post Code): 510663
E-mail: office@cvc.org.cn
http://www.cvc.org.cn

LTC-R—4279-UN38. 3-A0



